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HBON Yo INSTALLATION INSTRUCTIONS
FIS ; (C@; PART No. FB27302

OFFROAD
ZA 73-87 Chevy/GMC
2”-6” Sway Bar Drop Brackets

Passenger Side

VIDED RVAILABLE

Driver Side .

Frame RaiL Frame RaL

FacTtorYy HARDWARE Factory HARDWARE
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Sway Bar BrRACKET Sway Bar BRACKET

SuppLiep HARDWARE

REQUIRED TOOLS KIT CONTAINS QTY
7/16” Socket Drop Brackets (Driver/Passenger) lea
7/16” Wrench 7/16” Hex Bolt 4
11/16” Socket 7/16” Flat Washer 4
11/16” Wrench 7/16” Nyloc Nut 4
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FISHBONE §}}(% INSTALLATION INSTRUCTIONS

OFFROAD PART No. FB27302
) Neoii 73-87 Chevy/GMC
27-6” Sway Bar Drop Brackets

1) PREPARE YOUR VEHICLE Place the Drop Bracket up to the frame and secure
With an 11/16” socket and wrench, remove the 2 it with the factory bolts and nuts with an 11/16”
nuts securing your sway bar brackets on each side socket and wrench.

of your vehicles.

Raise the sway bar and brackets up to the Drop
Brackets and secure then with two of the included
bolts, washers, and nuts with a 7/16” socket and
wrench.

Repeat on the opposite side.

3) ENJOY YOUR NEW FISHBONE SWAY BAR DROP
BRACKETS!!

\

Drop the bar, brackets, and bushings, while
retaining the factory hardware. Unless you decide
to replace them, keep the bolts in the
crossmember, as they will be reused in the next
step.

2) INSTALL
The Drop Brackets are Driver and Passenger side
specific, and can be identified by the longest edge.
Once installed, the bracket should point down and
forward, with the channel facing inboard (see
diagram).
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